


 

Submitted to 
Southern Indiana  
Gas & Electric Company  
 (SIGECO) 
One Vectren Square 
Evansville, IN 47708 

Submitted by 
AECOM 
525 Vine Street, Suite 1800 
Cincinnati, Ohio 45202 
 
 
November 24, 2020 

 

 

Request for Site-Specific 
Alternative Deadline to Initiate 

Closure of CCR Surface 
Impoundment 

 
Development of Alternative 

Capacity is Technically Infeasible 
Demonstration (40 CFR § 

257.103(f)(1)) 
for the 

East Ash Pond 
at the 

F.B. Culley Generating Station 



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 i 

Table of Contents 

 

 November 24, 2020 
 

Regulatory Checklist ................................................................................................................................................................. iii 
[...]
Based on site property availability, construction of a new lined CCR pond in the area north of the East Ash 

Pond was also considered as part of the options analysis.  The potential area north of the East Ash Pond 

is not currently utilized for plant operations and could be a potential location for such a pond. Figure 7 

below demonstrates the proposed location of the new pond.   

The potential area of the new lined CCR pond is not ideal and has steep hill slopes that would require 

significant earthwork to construct a new pond. The area of the new pond is at an elevation significantly 

higher than the current East Ash Pond, which would make the re-routing of flows more difficult and would 

include additional pumps and replacement of existing infrastructure. A proposed pond in this area would 

also encroach on existing drainage features and potentially require Section 401/404 permitting.  Based on 

recent experience, a Section 401/404 permit can take on the order of one year to obtain.  Similar to 

Alternative 2, this proposed pond would also require an operations permit issued by IDEM OLQ.  

Considering these complications, a new pond in this proposed area would likely require 36 months to 

complete, significantly longer than Alternative 2.  Based on these considerations, this option is not 

considered the fastest technically feasible alternative and has been eliminated from consideration.



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 5-1 

Work Plan for Alternative Capacity 

 

 November 24, 2020 
 

Figure 7. Potential Location of New On-site CCR Rule-Compliant Pond 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5.1.2 Off-site Alternative Capacity 

As required by Part A, off-site options for alternative capacity were also considered.  Alternative 4 (described below) 

was developed to address a potential off-site management option. 

Alternative 4 –Alternative Capacity Off-site  

Alternatives for off-site treatment of the FGD wastewater flow discharged to the East Ash Pond were evaluated.  

For this alternative, the FGD wastewater would be transported to either a publicly owned treatment works (POTW) 

or a private facility capable of managing the wastestream.  A 10-mile radius from F.B. Culley was surveyed for 

POTWs or private facilities that may be capable of treating the waste flows. This radius is shown below, overlaid on 

the area surrounding the station. The POTW of Newburgh, Indiana, is located approximately within this radius, as 

shown in Figure 8. 

  



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 5-2 

Work Plan for Alternative Capacity 

 

 November 24, 2020 
 

Figure 8. POTWs Within 10 Miles of F.B. Culley Generating Station 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

As shown, the Newburgh POTW is the only wastewater treatment facility (WWTF) located within a 10-mile radius. 

Evansville Eastside POTW is located just outside this radius. The Regional Water Resource Agency’s closest plant, 

Max Rhoads WWTF (serving Owensboro and Daviess County, Kentucky) was also considered as its straight-line 

distance from the plant is approximately 12 miles. However, due to the road configuration and limited bridges 

available across the Ohio River, the actual travel distance to the plant is approximately 25 miles one way, and as 

such, only the Newburgh POTW and Evansville Eastside POTW were examined in detail.  

As the closest POTW, a pipeline to convey the FGD wastewater stream to the Newburgh POTW was considered. 

The straight-line distance for such a pipeline would be approximately 2.2 miles. For transportation via pipeline, this 

alternative would require several key items to be completed rapidly to be successful: 

• Selection of pipeline route would require the completion of any environmental studies and environmental 
permitting from regulatory agencies. 

• Application for any required federal and/or state permitting required, and timely receipt of approval. 

• Acquisition of easements for pipeline right of-way. 

• Design of pipeline and any necessary pumping stations. 

• Construction of pipeline and pumping stations. 

• Final testing. 

Given the length of pipeline required and the significant regulatory and design obstacles, construction of a pipeline 

to a POTW is not the fastest technically feasible alternative.   This alternative would require longer than 36 months 

to complete the route evaluation, permitting, design, property access rights, and construction of such a pipeline.  



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 5-3 

Work Plan for Alternative Capacity 

 

 November 24, 2020 
 

This timeline would exceed that of Alternative 2 and would not represent the fastest technically feasible alternative. 

This option would also come with significant schedule risks in the event property access could not be obtained 

Transportation of FGD wastewater flows via truck was also considered. The FGD wastewater flow accounts for 

95,000 GPD that would need to be transported to an off-site facility for treatment.  Assuming a truck capacity of 

5,000 gallons, 19 truckloads would be needed daily to transfer FGD wastewater to the off-site WWTF.  Although 

truck transport of this quantity of wastewater is feasible, the nearby Newburgh POTW facility cannot accept truck 

delivery of wastewater.  Further, several of the facilities contacted place limitations on the total suspended solids 

(TSS) in the wastestreams they can accept. The city of Evansville limits raw wastestreams to 2,114 milligrams/Liter 

(mg/L), which is substantially lower than the wastestreams currently discharged to the East Ash Pond. Pretreatment 

to reduce the TSS is required before treatment can be considered by any of the POTWs contacted.   In addition to 

limitations on TSS, POTWs are not equipped to treat the constituents in FGD wastewater.  

Many, if not all, of their processes are incompatible with treatment of the CCR wastewater flows from F.B. Culley.  

The existing Newburgh POTW consists of an activated sludge system with eight (8) sequencing batch reactors 

followed by ultraviolet disinfection. The system is designed to remove TSS, biological oxygen demand (BOD), and 

pathogens prior to discharging to the Ohio River.  Additional treatment steps would likely be required to remove 

dissolved metals to below applicable categorical and local standards. 

The requirement to pretreat FGD flows removes any benefit of managing this wastestream off-site.  In addition, this 

option would not address the Unit 2 bottom ash wastestream as significant solids removal (in settling tanks for 

similar facilities) would be required prior to transport of the material.  Given the additional infrastructure required for 

off-site management and treatment of the FGD wastewater flows, completion of this project is not considered to be 

technically feasible prior to October 15, 2023 and does not represent the fastest technically feasible alternative. 

5.1.3 On-Site Wastewater Treatment Facility Alternatives 

The FGD wastewater stream must meet the effluent limitations as defined by the current NPDES permit for F.B. 

Culley.  The F.B. Culley NPDES permit contains a reopening clause that allows the facility to request a compliance 

date that is no later than December 31, 2023 for the Unit 3 FGD wastestream if unit retirement or ZLD technology 

is pursued.  In 2017, various options to comply with the NPDES permit were evaluated including ZLD and advanced 

wastewater treatment. A ZLD technology that would eliminate the FGD wastewater stream was selected. The 

selection of the ZLD technology was included in a filing to the IURC seeking approval for the capital expenditure. 

The Order granting approval was issued April 24, 2019. The ZLD technology selected is detailed in Alternative 8.    

Alternative 5 – Temporary Wastewater Treatment Facility (WWTF) 

A temporary WWTF to treat the FGD wastewater stream was also considered. To replace the operational functions 

of the East Ash Pond, the temporary WWTF requires a significant amount of storage capacity and the capability to 

remove and dewater the suspended solids in these waste streams. The WWTF consists of the following primary 

components: 

• Equalization Storage Tanks - to receive and store the influent flows. 

• Primary Dewatering Clarifier/Thickeners - to remove suspended solids from the liquid.  

• Filter Feed Storage Tanks – to receive the clarifier/thickener underflow and store until fed to the secondary 

dewatering filter presses.  

• Secondary Dewatering Filter Presses - to remove liquid from the solids so that they can be disposed in a 

landfill. 

• Treated Water Storage Tanks - to store the water that is returned to the system or discharged. 

Equalization tanks balance the flow to the downstream clarifiers and blend the wastestreams to reduce fluctuations 

in temperature and composition.  The equalization tanks are sized for 24 hours of wastestream production to 



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 5-4 

Work Plan for Alternative Capacity 

 

 November 24, 2020 
 

address upset conditions in the WWTF and influent peak flow events such as stormwater runoff.  The 0.233 MGD 

of CCR flow requires 250,000 gallons of capacity in the equalization tanks. The system would have 2 tanks, each 

30’ in diameter and 30’ in height with mixers to prevent the solids from settling.   

From the equalization tanks, the untreated wastestreams will be transferred to one of two clarifier/thickeners. 

Clarifier/thickeners is a large quiescent circular tank that removes the suspended solids by settlement.  For these 

streams, each clarifier is approximately 110’ diameter by 15’ high.  The large clarifier/thickeners volume is required 

to provide the 10 days of residence time required for the wastewater treatment reagents added to remove the 

mercury from the FGD wastewater.  A coagulant and polymer are also added to the feed stream to promote settling 

and produce a low suspended solids stream.  A rotating rake assembly moves the settled solids to the center of the 

clarifier/thickeners where they are discharged to the filter feed storage tanks. The overflow from the 

clarifier/thickeners is collected in a sump and pumped to one of the treated water storage tanks. Any water 

discharged must meet the TSS requirements and mercury limitations of the NPDES permit.  

The treated water tanks would store the water for re-use by the system.  Return water pumps would send water 

back to the system for re-use for bottom ash transport, fly ash transport and FGD system make-up.  The treated 

water tanks would be sized for 250,000 gallons of capacity in 2 tanks. Each tank would be approximately 30’ in 

diameter by 30’ height and an agitator would not be required. 

The filter press is a batch operation. Because solids must be purged from the clarifier/thickeners on a continuous 

basis, filter feed storage tanks are required. Filter press performance is highly dependent on the characteristics of 

the solids. Fly ash and FGD solids are among the more difficult to dewater and a filter press cycle time of 3 to 8 

hours is expected for this material.  To accommodate batch operation, 150,000 gallons of filter feed storage capacity 

is required.  Due to the higher solids content, 2 tanks of 75,000 gallons, approximately 24’ x 24’ each, would be 

installed. 

The filter press units would be fed from the filter feed tank with high-pressure diaphragm pumps. The fill cycle for a 

filter press varies dependent on the characteristics of the material.  Based on the throughput, 2 or more filter press 

units are required. Dewatered solids would drop from the filter press units to the roll away bin and be taken to a 

landfill.  The filtrate would be collected and returned to the clarifier/thickeners. Solids that are disposed in the landfill 

must meet the requirements for free liquids.  

The project scope for this WWTF includes field-erected tanks, engineered equipment, structural steel, buildings, 

piping, electrical, and controls.  A significant amount of engineering design is required including: 

• Major Engineered Equipment – The system included the following engineered equipment: pumps, agitators, 

clarifiers, filter presses, power distribution systems, and distributed control systems.  The design and 

manufacturing duration for this equipment ranges from 6 – 12 months after receipt of order. 

• Foundations – The WWTF has 6 tanks ranging in size from 75,000 to 250,000 gallons.  Each tank will 

require deep foundations, typically 30’ to 60’ piles, a mat and containment walls.  The 2 clarifier/thickeners, 

each 110’ in diameter also require deep foundations. The filter press unit must be elevated to discharge to 

the bins these structural support members and enclosure will also require deep foundations. 

• Field Erected Tanks – The tanks would all be knockdown field erected. Panel sections would be fabricated, 

then assembled in the field. 

• Electrical and Controls - The new WWTF will require a new electrical service for the pumps, agitators, 

clarifiers, filter press, freeze protection, heating, ventilation and lighting.  New instrumentation and controls 

are required to operate this system. 

In addition to the WWTF, the existing wastestreams must be re-directed from the East Ash Pond to the new facility.  

New pipe runs are required, and the existing systems will require upgrade and modification to transport these 

wastestreams to the new WWTF.  



AECOM CCR Alternative Deadline to Initiate Closure 

for the East Ash Pond at the F.B. Culley Station 

 5-5 

Work Plan for Alternative Capacity 

 

 November 24, 2020 
 

The following table summarizes the fastest schedule for implementation of a WWTF to treat the wastestream flows 

to the East Ash Pond. 

Table 3. Temporary Wastewater Treatment Facility Implementation Schedule 
 

Activity Estimated Duration 

Conceptual Design and Investigations 3 months 

Major Equipment Vendor Selection and Award 2 months 

Detailed Design  12 months 

Construction Contractor Selection and Award  2 months 

Construction 18 months 

Start-up and Commissioning 3 months 

Initial Operation  2 months 

Total 42 months 

The fastest feasible duration to construct a WWTF is 42 months from December 1, 2020.   The estimated completion 

for the system is June 1, 2024 and significantly exceeds the timeframe of the fastest technically feasible alternative. 

Alternative 6 – Brine Concentrator  

A brine concentrator / crystallizer is a ZLD technology.  The system is a thermal process that concentrates dissolved 

species in a brine sludge that is then solidified in the crystallizer unit.  Crystallized solids (salts) can then be disposed 

in a landfill.  For an FGD wastewater application, pretreatment steps are required to ‘soften’ the wastewater prior to 

thermal treatment to reduce scaling and a reduction in throughput. The softened wastewater is then thermally 

treated in the brine concentrator or encapsulated with fly ash and lime.  Evaporated water, now free of dissolved 

solids, is collected and returned to the plant as makeup water.   

The materials of construction for the brine concentrator and crystallizer must be resistant to corrosion due to the 

high concentrations of chloride and elevated temperatures associated with the process.  As a result, fabrication of 

the equipment has a long duration and requires over 12 months to procure.  Brine concentrator and crystallizer for 

the FGD wastewater was not the selected option due to reliability issues in comparison with other ZLD options. 

Total project duration to design, procure, and install a brine concentrator is 36 to 42 months.  A schematic of the 